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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 06-Feb-2012
Testing completed 10-Feb-2012
The customer's contact person | Hu Dongji

Test Plan referred to

T:\Projects\RM-835\TestPlan\RS testplan RM-835.xls

Notes

Document name

T:\Projects\RM-835\EMC\FCC15CWLAN_RM-835_13.docx

1.1

EUT and Accessory Information
The EUT is a mobile phone with following features:

GSM/WCDMA/WLANY/Bluetooth
The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).

Devices under tests

Product Type SN HW | MV SW DUT
Phone RM-835 004402136881533;059N247 2011 - 1052.0000.8741.12030_33.GCF 42779
Battery BP-3L 4955501503210101386 - - - 42767

1.2. Summary of Test Results

WLAN:

L Section in RSS-GEN
Section in CFR 47 or RSS-210 Name of the test Result
15.247(b)(1) A8(0.4(4)) Conducted peak output power PASSED
15.247(d), 15.205(b) A8(0.5) Band edge compliance of RF emissions NP
15.247(d) A8(0.5) Spurious RF conducted emissions NP
15.247(d), 15.209 A8(0.5) Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(2) A8(0.1(1)) 6dB(bandwidth) NP
15.247(e) A8(0.1(2)) Power spectral density NP

PASSED The EUT complies with the essential requirements in the standard.

FAILED The EUT does not comply with the essential requirements in the standard.

NP The test was not performed by the TCC Nokia Laboratory.
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2. Conducted peak output power
(15.247(b)(1), RSS-210 A8.4 (4))

EUT with DUT number

RM-835, DUT 42779

Accessories with DUT numbers

BP-3L, DUT 42767

Operation Voltage [V] / [HZ]

Nominal

Results PASSED
Remarks _

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 22/35/99.5
Date of measurements 10-Feb-2012

Measured by

Jari Jantunen

2.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

2.2. Test method and limit

Power Attenuator

divider

EUT

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <=1 <=30
FCC Part 15C Compliance Test Report TCC Nokia Tampere Laboratory
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2.3. WLAN Test results

2.3.1 DSSS mode, QPSK modulation, 1 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 13.4 21.878 | PASSED
6 /2437 13.39 21.827 | PASSED
11/ 2462 12.61 18.239 | PASSED

Channel 1/ 2412 MHz

Ref 37.3 dsm +ace 30 as
[
.
= [ N 4 -
¥ ¥
. Z N
B 308
PWR  Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 60 Muz Power 13.40 dBm
e - Lower -41.93 dB
Spacing 16.5 MHz Upper _40 . 75 dB
Alternate Channel I Lower _4 5 ) O 4 dB
27.5 Rz Upper -44.82 dB
Date: 10.FEB.2012 13:11:38
Channel 6 / 2437 MHz
. e
-
jview| . f“"' \‘ .
A3 k3
) Jd o
G =F
i 308
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
T Channel WLAN 802.118B
Bandwidth 60 Mz Power 13.39 dBm
o - Lower -40.27 dB
Spacing 16.5 MHz Upper _39 . 92 dB
Mte::fi Channel 11 owne Lower -44.92 dB
ing 27.5 Mz Upper _44.77 dB
Date: 10.FEB.2012 13:13:57
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz

Ref  37.5 aBm “ate 30 am Sswr 1 s
Yo N |
les
3 sor
.
=L G A .
- e~ A
= 08
PWR  Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 12.61 dBm
Adjacent Channel
Bandwidch 11 e Lower -40.84 dB
Spacing 16.5 MHz Upper ~41.51 dB
Alternate Channel
Bandwidih 11 e Lower -43.86 dB
Spacing 27.5 Az Upper _43.75 dB
Date: 10.FEB.2012 13:15:13
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2.3.2 DSSS mode, QPSK modulation, 2 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 13.06 20.23 PASSED
6 /2437 13.06 20.23 PASSED
11/ 2462 12.27 16.866 | PASSED

Channel 1/ 2412 MHz

~FeW 300 Kz
300 Knz
Ref 37.3 aBm “ate 30 as 1 s
PP R I P 1
ul!
" =
.
§ ] Y,
- — —
= o8
60
FWR  Conter 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
s
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 13.06 dBm
Adjacent Channel
o Lower -42.19 dB
ng 16.5 MHzZ Upper -41.31 dB
Alternate Channel
Bandwidth 11wz Lower —-44.77 dB
spacing 27 e Upper -44.55 dB
Date: 10.FEB.2012 13:32:23
Channel 6 / 2437 MHz
~Rew 300 Kz
«vew 300 Kz
Ref 37.3 aBm ~ate 30 am wowr 1 s
Yo ST |
ul!
" sor
-
i T,
s 3om
60
BWR Center 2.437 GHz 6.653384837 MHz/
e
Tx Channel
Bandwidth 60 Mz Power 13.06 dBm
Adjacent Channel I Lower _4 O A 7 2 dB
16-5 Mz Upper -40.52 dB
Alternate Channel
Bandwidth 11 s Lower -44.62 dB
‘ 27.5 s Upper -44.47 dB
Date: 10.FEB.2012 13:33:34
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Channel 11/ 2462 MHz

“RBW 300 kitz
VBN 300 Kiz
Ref 37.5 dBm “ate 30 as wswr 1 s
orzder 11.5as 1
2 u!l
\
-
=
y Y™
. . ¥ A4
- = L~
- s
60
FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Bandwidth 60 muz Power 12.27 dBm
Adjacent Channel
Bandwidth 11 MHz Lower _40 - 97 dB
spacing 16.5 muz Upper _41.65 dB
Alternate Channel
. 1o Lower -43.61 dB
27.5 mHz Upper -43.50 dB
Date: 10.FEB.2012 13:34:40

2.3.3 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 13.3 21.38 PASSED
6 /2437 12.87 19.364 | PASSED
11/ 2462 12.09 16.181 | PASSED

Channel 1/ 2412 MHz

~Rew 300 ki
v 300 kit
Ret 37.3 aBm ~act 30 a8 oW 1 s
. =
1 =
S -
= . /‘ .
i J \
0 ..
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
-
Tx Channel WLAN 802.11B
Bandwidth 60 Muz Power 13.30 dBm
Adjacent Channel
Ranawiatn 11 e Lower -42.86 dB
16.5 MHz Upper -42.06 dB
AP Lower -44.99 dB
27.5 Mz Upper -44.80 dB
Date: 10.FEB.2012 13:36:34
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Channel 6 / 2437 MHz

*RBW 300 kHz
*VBW 300 kHz

Ref 37.3 am “ate 30 as wswr 1 s
orzder 1 .3as |
uﬂ
" seL
-
=
- P v
- ) )
3 —, N
- 308
60
PWR  Conter 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
ax
Tx Channel WLAN 802.11B
Bandwidth 60 muz Power 12.87 dBm
Adjacent Channel
Lower -41.86 dB
Spacing Upper -41.71 dB
Alternate Channel
Bandwidih 11 e Lower -44.49 dB
spacing 27.5 uhz Upper -44.32 dB
Date: 10.FEB.2012 13:37:35

Channel 11/ 2462 MHz

“REW 300 kHz
*VBW 300 kHz

Ref 37.5 dbm “ate 30 as S 1 s
YT ST P |
e
me |
= _ /—‘. VL
-4 —\J[ \\,.»
- 308
60
FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.118B
Bandwidth 60 iz Power 12.09 dBm
Aajacent channel o Lower ~41.89 dB
16.5 Upper -42.16 dB
lternate Channel
T © L e Lower -43.39 dB
spacing 27.5 Mz Upper ~43.30 dB
Date: 10.FEB.2012 13:38:46
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2.3.4 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 12.77 18.923 | PASSED
6/2437 12.79 19.011 | PASSED
11/ 2462 11.98 15.776 | PASSED
Channel 1 /2412 MHz
[ SR P 1
s
J
_ A
; [/ X
-60)
FWR  Conter 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118B
Bandwidth 60 Mnz Power 12.77 dBm
pmeem et e Lower -42.24 dB
ng 16.5 MHzZ Upper -41.48 dB
haneary chamner [ Lower -44.47 dB
cing 27.5 Mz Upper -44.27 dB
Date: 10.FEB.2012 13:40:31
Channel 6 / 2437 MHz
[T SR P 1
s
S -
- ‘ ‘ A
: Y
. / \
720 3DB
BWR Center 2.437 GHz 6.653384837 MHz/
Tx Channel
Bandwidth 60 Muz Power 12.79 dBm
Adjacent Channel I Lower _4 O 95 dB
16-5 Mz Upper -40.73 dB
[ . Lower -44.42 dB
: 27.5 Mz Upper -44.26 dB
Date: 10.FEB.2012 13:42:24
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz

orret 17.5|am |
[ ~p
= W
‘ ‘
» — —

PWR
AxE

Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz

Tx Channel WLAN 802.11B

Bandwidth €0 iz Power 11.98 dBm
djacent Channel

Panamiath 1 Lower -41.16 dB
spacing 16.5 Muz Upper -41.64 dB
Aitex:nate Channel o Lower -43.36 dB

- 27.5 iz Upper -43.24 dB

Date: 10.FEB.2012 13:43:23

2.3.5 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] | Result
1/2412 11.6 14.454 | PASSED
6 /2437 11.03 12.677 | PASSED
11/ 2462 10.25 10.593 | PASSED
Channel 1/ 2412 MHz
=
s
- s s i | o
} i \
L] T~
o Power e e
Adj“j::hm“"nel R Lower -35.12 dB
ng 16.5 iz Upper -33.93 dB
Toen S . Lower -43.03 dB
275 Mz Upper -42.86 dB

Date: 10.FEB.2012 13:46:18
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Channel 6 / 2437 MHz

*RBW 300 kHz
*VBW 300 kHz

Ref 37.3 am “ate 30 as wswr 1 s
orzder 11.3]as 1
uﬂ
" seL
-
=
- L
) ‘ ‘ i {
- =
- -
- 308
60
PWR  Conter 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
ax
Tx Channel WLAN 802.11B
Bandwidth 60 muz Power 11.03 dBm
Adjacent Channel
Lower -34.20 dB
Spacing Upper -34.31 dB
Alternate Channel
panawiaen 11 e Lower -42.43 dB
Spacing 27.5 MHz Upper -42.33 dB
Date: 10.FEB.2012 13:48:17

Channel 11/ 2462 MHz

“REW 300 kHz
*VBW 300 kHz

Ref  37.5 damm “ate 30 as S 1 s
YT ST P |
e

me |

_ -

- 308

60
FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e

Tx Channel WLAN 802.118B

Bandwidth 60 iz Power 10.25 dBm

Aajacent channel o Lower ~34.84 dB

16.5 Upper -36.04 dB

lternate Channel

T © L e Lower -41.43 dB

Spacing 27.5 Mz Upper ~41.39 dB
Date: 10.FEB.2012 13:49:26
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2.3.6 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 11.47 14.028 | PASSED
6 /2437 10.96 12.474 | PASSED
11/ 2462 10.58 11.429 | PASSED

Channel 1/ 2412 MHz

[
.
= ~ .
e e e
~ = ]
~ i
B
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
T Channel WLAN 802.118B
Bandwidth 60 Mz Power 11.47 dBm
pdacent Channel I Lower -35.09 dB
165 MHz Upper -33.80 dB
pltexnate Channel I Lower -42.92 dB
27.5 s Upper -42.75 dB
Date: 10.FEB.2012 13:51:03
Channel 6 / 2437 MHz
YT ST P 1
fm
.
= - .
i AR —— N
- L~ ~
_ et T
=
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
T Channel WLAN 802.118B
Bandwidth 60 MHz Power 10.96 dBm
Adjacent Channel . Lower _34.17 dB
16.5 MHz Upper -34.18 dB
[ L e Lower -42.37 dB
spacing 27.5 mhz Upper _42.25 dB
Date: 10.FEB.2012 13:52:05
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz

Date: 10.FEB.2012 13:54:00

Ref 37.5 amm “ate 30 am “owr 1 s
oreder 11 olan ]
2 u!l
1
-
==
- v
: : i |
- T N
» —
- aom
60
FWR Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
s
Tx Channel WLAN 802.11B
Bandwidth 60 Mz Power 10.58 dBm
Adjacent Channel
Bandwidth 11 MHz Lower _34 - 58 dB
Spacing 16.5 MHz Upper -35.70 dB
Alternate Channel
e e o Lower -41.68 dB
27.5 w2 Upper -41.72 dB

2.3.7 OFDM mode, BPSK modulation, 12 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] | Result
1/2412 11.41 13.836 | PASSED
6 /2437 11.28 13.428 | PASSED
11/ 2462 10.44 11.066 | PASSED
Channel 1/ 2412 MHz
Rer :rrr.;dsnl _— “ace 30 an Csar 1e ‘I
=
S '
B ‘ ‘ | 1 o
] i N\
[~ ~
ey Power o e
Adj“j::hm“"nel R Lower -34.97 dB
ng 16.5 MHz Upper -33.77 dB
A chenner AP Lower -42.88 dB
27.5 s Upper -42.74 dB
Date: 10.FEB.2012 13:55:29
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Channel 6 / 2437 MHz

TREW 300 kiz
+vBW 300 Knz
Ref 37.3 B “Ate 30 ap [
oreder_1].3[as |
uﬂ
' sor
J
- f Y .
- fo et
- = Lo
= 308
—60)
PWR  Conter 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
o
Tx Channel WLAN 802.11B
Bandwidth 60 iz Power 11.28 dBm
pdyacent Chamnel Lower -33.57 dB
Spacing Upper -33.73 dB
Alternate Channel
Bandwidih 11 e Lower -42.66 dB
Spacing 27.5 MHz Upper _42 . 55 dB
Date: 10.FEB.2012 13:57:14
Channel 11 / 2462 MHz
ReW 300 Kz
«vBW 300 Knz
Ref 37.5 dbm “ate 30 as S 1 s
YT ST P |
uﬂ
' =
J
e - ‘f j\ VL
_ =
L —
= 308
60
FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.118B
Bandwidth 60 iz Power 10.44 dBm
Aajacent channel o Lower ~34.57 dB
16.5 Upper -35.72 dB
Alternate Channel
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2.3.8 OFDM mode, BPSK modulation, 18 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 11.27 13.397 | PASSED
6 /2437 10.82 12.078 | PASSED
11/ 2462 10.03 10.069 | PASSED
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2.3.9 OFDM mode, BPSK modulation, 24 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 10.48 11.169 | PASSED
6 /2437 10.36 10.864 | PASSED
11/ 2462 9.51 8.933 PASSED
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2.3.10 OFDM mode, BPSK modulation, 36 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 10.24 10.568 | PASSED
6 /2437 10.02 10.046 | PASSED
11/ 2462 9.19 8.299 PASSED
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2.3.11 OFDM mode, BPSK modulation, 48 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 9.96 9.908 PASSED
6 /2437 9.8 9.55 PASSED
11/ 2462 8.96 7.87 PASSED
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2.3.12 OFDM mode, BPSK modulation, 54 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 9.85 9.661 PASSED
6 /2437 9.67 9.268 PASSED
11/ 2462 8.89 7.745 PASSED
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2.3.13 n mode, modulation, 6.5 Mbps data rate

Channel / fc [MHz]

P [dBm]

P[mw]

Result

1/2412

8.75

7.499

PASSED

6 /2437

8.28
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PASSED
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2.3.14 n mode, modulation, 13 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 8.57 7.194 PASSED
6 /2437 8.12 6.486 PASSED
11/ 2462 7.23 5.284 PASSED
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2.3.15 n mode, modulation, 19.5 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 8.42 6.95 PASSED
6 /2437 7.99 6.295 PASSED
11/ 2462 7.16 5.2 PASSED
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2.3.16 n mode, modulation, 26 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 7.59 5.741 PASSED

6 /2437 7.54 5.675 PASSED

11/ 2462 6.67 4.645 PASSED
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz

Rer 37.5 am “ate 30 am Sswr 1 s
Yo N |
ul'l
3 sor
.
- : r : v
B N
:’D 3DB
FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
o
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.67 dBm
Adjacent Channel
11 e Lower -34.49 dB
Spacing 16.5 MHz Upper _35.14 dB
Alternate Channel
Banawidthn 11 MHz Lower -38.03 dB
Spacing 27-5 Maz Upper -37.99 dB
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2.3.17 n mode, modulation, 39 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 7.36 5.445 PASSED
6 /2437 7.31 5.383 PASSED
11/ 2462 6.42 4.385 PASSED

Channel 1/ 2412 MHz

~RewW 300 K=
v 300 Kitz
Ret 37.3 aBm ~act 30 as W 1 s
uﬂ
. =
-
=
. .
- 17 B
- s
60
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
v
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 7.36 dBm
Adjacent Channel
(iath 11w Lower -35.70 dB
165 MHz Upper -35.29 dB
Alternate Channel
Banduwidth 11 ne Lower -39.13 dB
27.5 mHz Upper -38.91 dB
Date: 10.FEB.2012 14:45:03
Channel 6 / 2437 MHz
~rew 300 K=
v 300 ki
Ret 37.3 aBm “act 30 as W 1 s
YT ST P 1
uﬂ
. =
-
=
- .
- 1T A
60
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 7.31 dBm
Adjacent Channel
11 Mz Lower -35.08 dB
16.5 MHz Upper -35.24 dB
Alternate Channel
Bandwidth 11 s Lower —-38.95 dB
spacing 27.5 mHz Upper -38.82 dB
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz
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FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz

e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.42 dBm
Adjacent Channel
11 iz Lower -34.39 dB
Spacing 16.5 MHz Upper -34.96 dB
Alternate Channel
Bandwidih 11 e Lower -37.78 dB
Spacing 27.5 MHz Upper _37 . 75 dB
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2.3.18 n mode, modulation, 52 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 7.18 5.224 PASSED
6 /2437 7.09 5.117 PASSED
11/ 2462 6.14 4111 PASSED

Channel 1/ 2412 MHz

“RBW 300 kHz
A VEW 300 Kz

Ref 37.3 aBm ~ate 30 aB “swr 1s
uﬂ
. soL
-
=
- vz
i T )
- apB
60
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
axa
Tx Channel WLAN 802.11B
Bandwidth 60 MHz Power 7.18 dBm
Adjacent Channel
(iath 1o Lower -35.68 dB
165 MHz Upper -35.31 dB
Alternate Channel
Banduwidth 11 ne Lower -38.94 dB
27.5 mHz Upper -38.76 dB

Date: 10.FEB.2012 14:59:24

Channel 6 / 2437 MHz

*RBW 300 kHz
A VBW 300 kHz

Ret 37.3 aBm “act 30 as W 1 s
Yo S 1
-
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-
=
- r v
h v
- —
-
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 7.09 dBm
Adjacent Channel . Lower -35.04 dB
16.5 MHz Upper -35.29 dB
Alternate Channel
Bandwidth 11 s Lower -38.75 dB
spacing 27.5 mHz Upper -38.62 dB
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz
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FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz

e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.14 dBm
Adjacent Channel
Bandwidth 11 e Lower -34.37 dB
Spacing 16.5 MHz Upper -34.95 dB
Alternate Channel
Bandwidih 11 e Lower -37.52 dB
Spacing 27.5 MHz Upper _37 . 48 dB
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2.3.19 n mode, modulation, 58.5 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 7 5.012 PASSED
6 /2437 6.99 5 PASSED
11/ 2462 6.07 4.046 PASSED

Channel 1/ 2412 MHz

“RBW 300 kHz
A VEW 300 Kz

Ref 37.3 aBm ~ate 30 aB “swr 1s
uﬂ
. soL
-
=
- vz
i N Y
= apB
60
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
axa
Tx Channel WLAN 802.11B
Bandwidth 60 MHz Power 7.00 dBm
Adjacent Channel
(iath 1o Lower -35.56 dB
165 MHz Upper -35.22 dB
Alternate Channel
Banduwidth 11 ne Lower -38.77 dB
27.5 mHz Upper -38.58 dB

Date: 10.FEB.2012 14:50:34

Channel 6 / 2437 MHz

*RBW 300 kHz
A VBW 300 kHz

YT ST P 1
fm
-
. : : 7 . i
] / |
L/
=
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
T Channel WLAN 802.118B
Bandwidth 60 MHz Power 6.99 dBm
Adjacent Channel . Lower -35.03 dB
16.5 MHz Upper -35.18 dB
S, e - Lower -38.62 dB
spacing 27.5 mhz Upper -38.53 dB
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Channel 11/ 2462 MHz
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*VBW 300 kHz
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PWR  Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz

o
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.07 dBm
Adjacent Channel
11 e Lower -34.36 dB
Spacing 16.5 MHz Upper -34.83 dB
Alternate Channel
Banawidthn 11 MHz Lower -37.47 dB
spacing 27.5 mHz Upper -37.43 dB
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2.3.20 n mode, modulation, 65 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 6.92 4.92 PASSED
6 /2437 6.87 4.864 PASSED
11/ 2462 5.98 3.963 PASSED

Channel 1/ 2412 MHz

~RewW 300 K=
v 300 Kitz
Ret 37.3 aBm ~act 30 as W 1 s
uﬂ
. =
-
=
. .
- ‘ ‘ A N
60
PR Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
v
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.92 dBm
Adjacent Channel
(iath 1o Lower -35.56 dB
16-5 Mz Is) er -35.21 dB
pp
Alternate Channel
Banduwidth 11 ne Lower -38.71 dB
27.5 mHz Upper -38.51 dB
Date: 10.FEB.2012 14:53:23
Channel 6 / 2437 MHz
~rew 300 K=
v 300 ki
Ret 37.3 aBm “act 30 as W 1 s
YT ST P 1
uﬂ
. =
-
=
- .
- N I AR N
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60
PR Center 2.437 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 6.87 dBm
Adjacent Channel
11 Mz Lower -35.03 dB
16.5 MHz Upper -35.19 dB
Alternate Channel
Bandwidth 11 s Lower -38.51 dB
spacing 27.5 mHz Upper -38.40 dB
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Channel 11/ 2462 MHz

*RBW 300 kHz
*VBW 300 kHz
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FWR  Conter 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
e
Tx Channel WLAN 802.11B
Banawidth 60 Mz Power 5.98 dBm
Adjacent Channel
11 iz Lower -34.31 dB
Spacing 16.5 MHz Upper -34.85 dB
Alternate Channel
Bandwidih 11 e Lower =-37.37 dB
Spacing 27.5 MHz Upper _37 . 29 dB
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3. Test Equipment
3.1. Conducted measurements
Eqg. No Equipment Type Manufacturer Used in
TM38112 Power supply 6632A Agilent 22/24/27, 15C
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C, 15B
OM06312 Signal Generator E4422B Agilent 22/24
TM37678 Communication Tester CMU200 R&S 15C, 15B
TM30600 Impulse limiter ESH3-Z2 R&S 15C, 15B
TM26490 LISN 50 pyH ESH3-Z5 R&S 15C, 15B
TM26491 LISN 50 pyH ESH3-Z5 R&S 15C, 15B
TM37610 Spectrum Analyzer FSU26 R&S 22/24/27, 15C
TM22806 Battery BAT 20/E Fiskars 15C, 15B
TM22805 UPS PS 20/1.2 Fiskars 15C, 15B
- Temperature and humidity 175-H2 Testo 15C, 15B
logger
- Temperature and humidity 175-H2 Testo 22/24/27, 15C
logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B
logger
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
- Temperature test chamber VT 4002 Voétsch 22/24
2058 Receiver ESPC R&S 15C, 15B
2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
2002 Communication Tester CMU200 R&S 22/24/27, 15C
2009 LISN 50 puH ENV216 R&S 15C, 15B
2010 LISN 50 pyH ENV216 R&S 15C, 15B
2012 Power splitter 11667B Agilent 22/24/27, 15C
2013 Attenuator 8493C Agilent 22/24/27, 15C
2014 Attenuator 8493C Agilent 22/24/27, 15C
2019 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
2020 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
3.2. Radiated measurements
Eq. No Equipment Type Manufacturer Used in
TM38114 Power supply 6632A Agilent 22/24/27, 15C, 15B
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C, 15B
TM38323 Preamplifier PA-02 18-26 GHz EMC Automation 22/24/27, 15C, 15B
- Antenna BBHA 9120 D Schwarzbeck 22/24/27, 15C
TM26497 Antenna 3115 Emco 22/24/27, 15C, 15B
TM37773 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM38845 Receiver ESIB 26 R&S 22/24/27, 15C, 15B
- Antenna HL562 R&S 22/24/27, 15C, 15B
- Turntable 2188 EMCO 22/24/27, 15C, 15B
- Turntable controller 2090 EMCO 22/24/27, 15C, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C, 15B
- Mini mast 2075-2 ETS Lindgren 22/24/27, 15C, 15B
TM38843 Mini mast 2075 Emco 22/24/27, 15C, 15B
TM38842 Antenna mast controller 2090 Emco 22/24/27, 15C, 15B
TM30643 LISN 50 pyH LISN-5-20-2 FCC 22/24/27, 15C, 15B
TM30644 LISN 50 pH LISN-5-20-2 FCC 22/24/27, 15C, 15B
- Temperature and humidity 175-H2 Testo 22/24/27, 15C, 15B
logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B
logger
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
TM39180 Laser distance meter Disto Pro Leica 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
TM37523 Preamplifier AMF-4D-10M-3G-25-20P | Miteq 22/24/27, 15C, 15B
TM37498 Preamplifier AMF-5D-020180-26-10P | Miteq 22/24/27, 15C, 15B
TM30599 Semi anechoic chambre UNKNOWN TDK 22/24/27, 15C, 15B
TM22638 Power supply 0OL63743-901 - 22/24/27, 15C, 15B
TM38066 High pass filter 4HC3000/18000-3-KK Trilithic 22/24/27, 15C, 15B
- High pass filter WHKX 1.6/15G-12SS Wainwright 22/24/27, 15C, 15B
TM37545 Tunable notch filter 800.0/960.0-0.2/40-8SSK | Wainwright 22
TM26512 Tunable notch filter WRCD1850/1910-0.2/40- | Wainwright 24

10SSK
- Band reject filter WRCG1877/1883- Wainwright 24

1870/1890-40/6EE
- Band reject filter WRCG1729.4/1735.4- Wainwright 27

1722.4/1742.4-40/6SS
- Band reject filter WRCG832/838-825/848- | Wainwright 22

40/5SS
TM23892 Controller G-1000SDX Yaesu 22/24/27
2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
6023 Antenna VUBA 9117 Schwarzbeck 22/24/27, 15C
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